

Declaration of Test Results

It is hereby declared that the item described below has been tested by

BSI and complies with the requirements of

BS EN 1463 - 1 (1998)

BS EN 1463 - 2 (2000)

Clauses

As a type **P2A** Road stud

performance classification **H1, HD1, HDT1, PRT1, DCR1, R2, CNR1, DV1, S1**

The complete detail of the tests performed and the results are recorded in

BSI Test Report No's. 247/4457306/2 - 247/4457306/1 - 247/4458664

Dated Respectively:

Description of Item Tested

Safemark Temporary Road Stud

This product is designated as meeting TSRGD 2002 legal requirements for use on any public highway in the United Kingdom

Submitted by

Roadcraft Safety Products Ltd.
Unit 1, Knightcott Industrial Estate
Weston Super Mare
North Somerset
BS29 6JN

This product is jointly owned by



Company Registration 03193415



Company Registration: SC021652